

RESISTANCE TO FUNGAL DECAY

Test performed by Washington State University Wood Materials and Engineering Laboratory

Results: Brown rot specimens experienced an average weight loss of 4.35%. The result was considered negligible when compared to the Southern Yellow Pine control blocks which had a weight loss percentage of 36.30%.

White rot specimens experienced an average weight loss of 2.33%. Result considered negligible when compared to the Southern Yellow Pine control blocks which had a weight loss of 68.99%.

Brown Rot Specimens	Weight Loss
BR-1	3.74%
BR-2	5.75%
BR-3	2.87%
BR-4	4.49%
BR-5	4.90%
Average	4.35%

White Rot Specimens	Weight Loss
WR-1	3.31%
WR-2	0.00%
WR-3	2.71%
WR-4	2.14%
WR-5	3.50%
Average	2.33%

